CITY OF DAYTON
Wastewater System Facilities Plan

NPDES Permit
NPDES Permit Evaluation & Fact sheet (11/21/2005)
303d Listings & TMDLS

Appendix B




National Pollutant Discharge

Elimination System T
: Envirornmental

» (NPDES) 7 Quality
Fact Sheet & Permit Evaluation Report Mmoo il

750 Front St. #120
Salem, OR 97301-
1039

(503) 378-8240

(800) 349-7677

City of Dayton STP

Source location 416 Ferry St
Dayton

City of Dayton

PO Box 339
Dayton, OR 87114
contact:

Christy Ellis

(503) 864-2221

Permittee

Renew NPDES permit
Proposed acfion  Apblication no. 971513

Received date: 6/24/2009

Source category NPDES Minor Domestic

Permit writer Mark Hamlin
File number 23458
Permit number 101742
[...]
[_] Deny Application; return to applicant and provide public notice

Action Approved
Review prepared by DEQ, go toDEQ info [ ] Other, go to Other info
DEQ info

Section: WR-Salem
Name: Mark Hamlin
Phone: (503) 378-5319
Date Prepared: 8/25/2011



papasu TAIALL 151 (P)E0E mopeisiy  (Suumeds-uoN) duo
ssoxdoxd o1 JANL v00T ‘payroyy Ayenb Joyem G 1D PUB Furreos nox pie ncﬁ_fm pUNOLY IBa K ormeIodma L,
AL paaoxdde ur oomos sTo3 10Y
UOTIR0O[TY PEO SISBA) OU 1S012p 3597} 8661 pasoxdde TAWL SONOSPY L€ 4990100 - T AN snxogdsoy
noomjeq 951ehISIp J0U S0P SOMOT
UOQEBAIOAI JORITO0 IR M
-soep osoT] ‘Gumumeds gsyy pruowfes
8661 paaoxdde TAWL ‘Gupreor gsg pruowfes 1€ 1990100 - 1 KB ad
WoaMIA( ST TRYISIP 10U SI0P 20Iog ‘o] uﬁ.ﬂ&m PUE YSIF JUSPIS oY
‘aFessed Ys1} SNOMIOIPE
popest TALL ST (P)EOE {eaY UeTITIE]
AL pasoxdde oN 007 <poypumy Ayrenb 2978, S 72O Surgsty “seres 3 pUnory Ieax asoueSueIAl
papest TAALL ‘1 (P)£0E [yresy vt ‘SurgELy
QAL poac1dde oN 002 paypuyf Apenb eje M 1S 18D ‘rayem SupLI( ‘9 ouenbdy punoxy Iesz o
- ¢ Sumpoou Fupmaeds YsIy proo
2002 - ‘SuLress Ysy. pruowes paugepu(] TOLBILIPOIA] MO
Jou payeny AMenb BB o qreribe pue sy J0epIS
serjdde A
AAOU pIEpuEs 1700 g {PIRPUEIS PO 8661 ®xoe WOnEs10a1 JoBNI00 Xoyep  Surrdg/IenuAy/ITed TLOMI0D T8
papeatl TAUALL I8TT (PIEOE
002 ‘poppumy A7enb JarEAL 16 180 UopRoXsal J0BI0s Jog Ay Supadg/repr /1Rl yoo
poaoxdde
"TAALL 1384x0 PaAossip ou (10 pepest TALL 8T (P)E0E 3
-OpEayO)Suruseds se (dove VObE ¥00Z <pnraay Ayemb 93E 4 S T80 Surameds mox Juspisey S AL - [ Arenmef  WABAXQ PaAOsSIT
*s81) sdenr p ACTO 1O TMOTS JON
Arddns 11\ TOHEAINAI
COALL peaoxdde uy somos 002 paaoxdde TAIALL o] 198JT00 1078 M “SULISTEA PUnOTY Jea X v [1AydoIog)

ST} 10 WONEOO[Y PLOT 2IseM ON

Ayqenb 1o 1VE IRD

N001SeATT ‘FUIUSL “So1SISPY

e L e e e R £ S e

dLAAA uolheq JoAry Jiywes
snje)g penwi Ajjeny 1918
g xjpuaddy

o st 4 e el e




Appendix C
pH Evaluation Worksheet - Dayton WWTP

Calculation of pH of a mixture of two flows.
Based on the procedure in EPA's DESCON program (EPA, 1988. Technical

Guidance on Supplementary Stream Design Conditions for Steady State
Modeling. USEPA Office of Water, Washington D.C.)

1. DILUTION FACTOR AT MZ BOUNDARY - (Qe+Qr)/Qe 37 37

2. UPSTREAM/BACKGROUND CHARACTERISTICS
Temperature (deg C): 11.7 117
pH: 7.3 7.3
Alkalinity (mg CaCO3/L}): 52.0 52.0

3. EFFLUENT CHARACTERISTICS
Temperature (deg C): 15.5 15.5
pH: 6.0 9.0
Alkalinity (mg CaCO3/L): 238.0 52.0

4, APPLICABLE PH CRITERIA

0

1. IONIZATION CONSTANTS
Upstream/Background pKa:
Effluent pKa:

2. IONIZATION FRACTIONS
Upstream/Background lonization Fraction:
Effluent lonization Fraction:

3. TOTAL INORGANIC CARBON
Upstream/Background Total Inorganic Carbon {mg CaCO3/L):
Effluent Total Inorganic Carbon (mg CaCO3/L):
4. CONDITIONS AT MIXING ZONE BOUNDARY
Temperature {(deg C):
Alkalinity {(mg CaCO3/L):
Total Inorganic Carbon {mg CaCO3/L):
pKa:
pH at Mixing Zone Boundary:
Is there Reasonable Potential?




efu

9'ET

*
000 0908

6T0°0

% *

%s%g% BT

Aeino(Es

J90USHIOM Vd¥ elucwiiy
a xipueddy

9AST:@0USPYLIOD)

T T




B

dLs uojheq
198YSHIOAN UoPEN|BAT SHLUIT dULIOIUD
g xipuaddy

San|

AT




S[Eoy-UONIN._ V/N

l

— iy peo] ewaeuy |

t
'

" Do

2070 .

—MoO|- WEaNS %SZ 1B LV

Z 7 Do

8070~

_ =7ZIN Jo abpaje 1V

[

‘

i

166

= MO| LWEaNS %62 18 CO_,“_S..:D

: pBw mNc

06 £

R4

2 8l

sio_ 6Eh

i

)

4 rmpaxm,_mmEm,.._. eniys

Lk +

" = osealoUl B|qEMOIY

OB STElsalB]. Siqed]

= MO| Jueniya .

= 0lOL

| 9

= uopni@ suoz BuxIN

A

SMOR] SijeD Sjiym ol ejep il

dls uojheq

2ouUBMO|[Y oSN UBLINK - Vdy aanjesadwa ],

4 xipueddy




Appendix G
Operator Certification Worksheet
Dayton STP

General Requirements (OAR 340-048-0015) - Each owner of a regulated wastewater system must have its system
supervised by one or more operators who hold a vafid certificate for the type of system, wastewater treatment or
collection, at a grade equal to or greater than the wastewater system classification as defined in CAR-340-048-0020

and 0025. Because classification establishes the operator certificate type and grade required for compliance,
it must be determined prior to start-up of a new or upgraded facility.

Wastewater treatment system classifications are derived from the total points assigned based on criteria shown in OAR
340-049-0025 (see Step 1 of the worksheet). Pursuant to OAR 340-048-0020(4), if the complexity of a treatment

system is not reflected in -0025, DEQ may classify a system higher as iong as the designation is consistent with the
intent of the classification system (see Step 2 of the worksheet).

Collection system classifications are based on a service area design population to be handied by the wastewater
treatment facility (see footnote on page 1 of worksheef). Like treatment, if deemed appropriate, DEQ may classify the
system higher than by population alone (OAR 340-049-0020(5)). For example, the design service area population for
“X” Sanitary District is 1350 (Class ), but there are 280 city-maintained STEP or STEG units and a chemical feed
system for control of hydrogen sulfide. A Class Il designation may be appropriate to meet the intent of the
classification system to establish minimum operator requirements for experience and knowledge.

Upon wriiten notice to the wastewater system owner, DEQ may change the classification of a wastewater system and
give the owner reasonable time to comply with requirements of the new classification (OAR 340-049-0020(8)). 1f you
have any questions, please contact the Operator Certification Program office in The Dalles at (541) 208-7255 x35.

Classification of Wastewater Systems (OAR 340-049-0020) All wastewater systems regulated under OAR 340-048

will be classified by DEQ as wastewater treatment systems and/or wastewater collection systems, as appropriate, in
accordance with the following classification system:

Wastewater Treatment Systems

Wastewater Collection Systems

Class | - 30 total points or less Class I - 1,500 or less design population

Class II - 31-55 total points Class Il - 1,501 to 15,000 design population

Class lli - 56-75 total points Class it - 15,001 to 50,000 design population

Class IV - 76 or more points

Class IV - 50,001 or more design population

Definitions used in these regulations uniess otherwise required by context (see OAR 340-049-0010):

“Average Dry Weather Flow" (ADWF) means the design average dry weather flow capacity of the wastewater treatment
system in gallons per day or Million Gallons per Day (MGD), as approved by the Department.

"Industrial Waste" means liquid wastes from an industrial or commercial process discharged into a wastewater system for
conveyance and treatment. '

“NPDES Permit™ means a waste discharge permit issued in accordance with requiremsnts and procedures of the National
Pollutant Discharge Elimination System autherized by Section 402 of the Federal-Clean Water Act and OAR 340, Division 45.
"Population" means the design population of the wastewater system represented as the number of people or the population
equivalent the system is designed to serve. Equivalent population ordinarily is determined based on 70 gallons per person per

day average dry weather flow (ADWF) or 0.17 Ibs. BODS per person per day, whichever is greater.

"Wastewater™ or "sewage” means the water-carried human or animal waste from residences, buildings, industrial
establishments or other places, together with such groundwater infiltration and surface water as may be present. The
admixture of domestic and industrial waste or other by-products, such as sludge, is also considered wastewater or sewage.

"Wastewater Treatment System" or "Sewage Treatment System” means any structure, equipment or process for treating

and disposing of, or recycling or reusing wastewater and sludge (including industrial waste) that s discharged to the
wastewater system.

"Wastewater Collection System” or "Sewage Collection System” means the trunks, arterials, pumps, pumpflift stations,
piping and other appurtenances necessary to coliect and carry away wastewater or other liquid waste treatable in a
community or private wastewater treatment facility.

“"Wastewater System" means "Sewage Treatment Works” defined in ORS 448.405 as any structure, equipment or process
required to collect, carry away and treat domestic waste and dispose of sewage as defined In QRS 454.010. Typically,
components of a wastewater system include a wastewater collection system and a wastewater treatment system.

"WPCF Permit™ means a Water Pollution Control Facilities permit to construct and operate a collection, treatment and/or
disposal system with no discharge to navigable waters,



Appendix G
Operator Certification Worksheet

Dayton STP
WW System Common Name: Dayton STP
Facility ID: 23458 Location: 416 Ferry St., Dayton
Total Points (from page 3): 24 WWT Class (check): I Ow Cwm Jw
Design Population': 2295 WWC Class (check): []1 n Om v
Design ADWF load (Infiuent MGD) 0.23 Design BOD load (Influent Ibs./day)
Classified by: Mary Pfauth Date: 4/21/2011

Date this classification filed with the Operator Certification Office:

System start-up date for this classification (new, upgrade or expansion}:

Is this a change from a prior classification? (check): []Yes No

STEP 1 - Criteria for Classifying Wastewater Treatment Systems (OAR 340-049-0025)
(1) Design Population or Population Equivalent Points (10 Points Maximum)

[] Less than 750 0.5 poinis

[] 751 to 2000 1 point

2001 to 5000 1.5 points

15001 to 10,000 2 points

[] Greater than 10,000 3 points+1 pt. for ea. add. 10k

Part 1 Subtotal 1.5 points
(2) Average Dry Weather Flow (Design Capacity) Points (10 points Maximum)

[] Less than 0.075 MGD 0.5 point

] Greater than 0.075 to 0.1 MGD 1 point

Greater than 0.1 to 0.5 MGD 1.5 points

[] Greater than 0.5 t0 1.0 MGD 2 points

[] Greater than 1.0 MGD 3 points#+1 pt. for ea. add. MGD

Part 2 Subtotal 1.5 points
(3) Unit Process Points (Check all that apply)

Preliminary Treatment and Plant Hydraulics: See alsc STEP 2

{7 Comminution {cutter, shredder, grinder, barminutor, etc.) 1 point

] Grit Removal, gravity 1 point
———— - GritRemoval;meshanicat 2-points

[] Screen(s), in-situ or mechanical (coarse solids only) 1 point
Pump/Lift Station(s) (pumping of main flow) 2 points

[] Flow Equalization (any type) ‘ 1 point
Subtotal 2 points

Primary Treatment:

] Community Septic Tank(s) (STEP, STEG, efc) 2 points
] Clarifier(s) 5 points
[] Flotation Clarifier(s) 7 points
[] Chemical Addition System 2 points
] tmhoff Tanks, (large septic tank or similar sedimentation & digestion) 3 points
Subiotal 0 points
Page 1 Subtotal 5 points

! See “Population” definition. Use the design average daily equivalent foad per person for Influent Flow or
Influent BODS5, whichever is greater. This value is used to determine the Collection System Classification.



Page 10of 3
Unit Process Points — Continued (Check all that apply)

Secondary, Advanced, and Tertiary Treatment See also STEP 2:
[] Low Rate Trickling Filter(s) (no recirculation)

7 points
[ High Rate Trickling Filter(s) (recirculation) 10 points
[l Trickling Filter - Solids Contact System 12 points
[ ] Activated Sludge (includes SBR & basic MBR process) 15 points
[[] Pure Oxygen Activated Sludge 20 points
[] Activated Bio Filter Tower less than 0.1 MGD B points
[[] Activated Bio Filter Tower greater than 0.1 MGD 12 points
] Rotating Biological Contactors 1 to 4 shafts 7 points
[] Rotating Biological Contactors, 5 or more shafts 12 points
Stabilization Lagoons, 1 to 3 cells without aeration 5 points
[] stabilization Lagoons, 1 or more cells with primary aeration 7 points
[] Stabilization Lagoons, 2 or more cells with full aeration 9 points
] Recirculating Gravel Filter 7 points
[[] Chemical Precipitation Unit(s) 3 points
[] Gravity Filtration Unit(s) 2 points
[] Pressure Filtration Unit(s) 4 points
[1 Nitrogen Removal, Biological (BNR) or Chemical/Biclogical System 4 points
[] Nitrogen Remaval, Designed Extended Aeration Only (Nitrification) 2 points
] Phosphorus Removal Unit(s) 4 points
] Effluent Microscreen(s) 2 points
] Chemical Fiocculation Unit(s) 3 points
[C1 Chemical Addition System @ 2 points (describe): points

Subtotal 5 points
Solids Handling (Excludes long-term storage in lagoons above) See also STEP 2:
] Anaerobic Primary Sludge Digester(s) w/o Mixing and Heating

5 points
[1 Anaerobic Primary Sludge Digester(s) with Mixing and Heating 7 points
[ Anaerobic Primary and Secondary Sludge Digesters 10 points
[ Sludge Digester Gas reuse 3 points
[ 1 Aerobic Sludge Digester(s) 8 points
[} Sludge Storage Lagoon(s) (List Basin(s) or Tank(s) under STEP 2) 2 points
[] Sludge Lagoon(s) with aeration 3 points
[] Sludge Drying Bed(s) 1 point
[ sludge Air or Gravity Thickening 3 points
[ 1 Sludge Composting, In Vessel 12 points
[ Sludge Beit(s) or Vacuum Press/Dewatering § points
[ Sludge Centrifuge(s) 5 points
[1 Sludge Incineration 12 points
[1 Sludge Chemical Addition Unit(s) (alum, polymer, alkaline stab. etc.) 2 points
[1 Non-Beneficial Sludge Disposal (landfill or burial) 1 point
[ ] Beneficial Sludge Utilization (see also STEP 2) 3 points
Subtotal 0 points
Disinfection:
[ Liquid Chlorine Disinfection 2 points
Gas Chlorine Disinfection 5 points
Dechlorination System 4 points
 [] other disinfection systems including ultraviolet and ozonation 5 points

Subtotal 9 points
Page 2 Subtotal 14 points

OpCertClassWorksheet (Rev. 12/03/2008)



Page 2 of 3
(4) Effluent Permit Requirement Points (Check as applicable) See also STEP 2:

Minimum of secondary effluent limitations for BOD and/or TSS 2 points
] Minimum of 20 mg/L. BOD and/or Total Suspended Solids 3 points
] Minimum of 10 mg/L BOD and/or Total Suspended Solids 4 points
[ Minimum of 5 mg/L BOD and/or Total Suspended Solids 5 points
[] Effluent limitations for effluent oxygen (For other limits see Step 2) 1 point

Part 4 Subtotal 2 points

(5) Variation in Raw Waste Points. Pcints in this category will be awarded only when conditions
are extreme to the extent that operation and handling procedure changes are needed to
adequately freat waste due to variation of raw waste (strength or flow)

[] Recurring deviations or excessive variations 100% to 200% 2 points
[1 Recurring deviations or excessive variations of more than 200%, or

conveyance and treatment of industrial wastes by pretreatment program 4 points
[1 Septage or truck-hauled waste 2 points

Part 5 Subtotal 0 points

(6) Sampling and Laboratory Testing Points (check as applicable)

Sample for BOD, Total Suspended Solids performed by outside lab or 2 points
[[] BOD or Total Suspended Solids analysis performed at treatment plant 4 points
Bacteriological analysis performed by outside lab or 1 point
] Bacteriological analysis performed at WWT plant lab 2 points
] Nutrient, Heavy Metals or Organics analysis performed by outside lab or 3 points (<1/mo. 1 pt)
] Nutrient, Heavy Metals or Organics analysis performed at WWT plant 5 points

Part 6 Subtotal 3 points

Parts 4-6 Total & points*

OAR 340-049-0025 Accumulated Points, pg1 5. pg2 14 & pg3* 5 =24 Go to Step 2V

STEP 2 - Complexity Not Reflected Above (OAR 340-049 0020(4))
Note: This step may justify a higher classification. Points shown are given as guidance.

[] Fine Screen Preliminary Treatment (includes washing & compaction) 2 points

] SCADA or similar instrumentation providing data w/ process op. (2-4 pts) points
1 Post aeration, includes mechanical and diffused aeration (not cascade) 1 point
[[] Class A recycled water (storage, distribution & monitoring) 6 points
— I Class B, C, D and non-disinfected recycle (surface & subsurface) 3points
[C] Sludge dewatering using bag or tube system 1 point
"] Composting, ASP or windrow 8 points
] Land application of biosolids by system operator (add to BSU pis. Pg. 2) 5 points
[ ] Odor or corrosion control (separate or combined) 2 points
[] Chemical/Physical advanced waste treatment (10 -15 points) points
[} Reverse Osmosis or Electro-dialysis 15 points
[] Other Effluent Requirements @ 1 pt (describe): poini(s)
[T Other (describe): point(s)

OAR 340-049-0020(4) points 0 points

Accumulated Point Total - Steps 1 and 2 (enter here and on page 1) 24 points

OpCeriClassWorksheet (Rev. 12/03/2008)



Oregon DEQ: Water Quality - Wastewater Permits Database - Pending Permit Applications Page 1 of 1

Protecting Oregon’s Environment

£ ok TR

About DEQ | Contact DEQ | Search | Sitemap | Feedback

Oregon Department of Environmental Quality

DEQ Home | Divisions | Regions | Commission

Water Quality

Wastewater Permits

DEQ Home > WQ > Databases > Wastewater Permits Data > Pending Permit Applications

Wastewater Permits Database
Pending Permit Applications

Pending Permit Applications for DAYTON, CITY OF
WQ File Number: 23458

Field

Legal Name

Street Address

City

County

DEQ Region
Application Number
Permit Type
Application Type

Date Filed

Months Pending
Application Disposition
Disposition Date

Record

DAYTON, CITY OF

416 FERRY STREET

DAYTON

YAMHILL

WR

971513

NPDES-DOM-Db

Renewal without eff modified
6/24/2009

6

Application sent to lead worker/manager
6/24/2009

[print version]

Oregon Department of Environmental Quality
Headquarters: 811 Sixth Ave., Portland, OR 97204-1390
Phone: 503-229-5696 or toll free in Oregon 1-800-452-4011
Oregon Telecommunications Relay Service: 1-800-735-2900 FAX: 503-229-6124

The Oregon Department of Environmental Quality is a regulatory agency authorized to protect Oregon's environment by
the State of Oregon and the Environmental Protection Agency.

DEQ Web site privacy notice
Projects and Programs Publications and Forms Laws and Regulations Public Notices Permits and Licenses Databases
About DEQ | Contact DEQ | Search | Sitemap | Feedback

http://www.deq.state.or.us/wq/sisdata/facapplpend.asp?facilityidreq=23458 12/9/2009



Oregon DEQ: Water Quality - Wastewater Permits Database - Facility Details Page 1 of 1

"

DEQ Oregon Department of Environmental Quality

Oregon DEQ: Water Quality - Wastewater Permits Database - Facility Details

Active Permits for DAYTON, CITY OF - WQ File Number: 23458

The permits listed below are the currently active permits for this facility. If you wish to see details
on the applications that led to these permits click on the application number below.

If you wish to see the details on any pending applications for this facility click here.

Field Record

Legal Name DAYTON, CITY OF
Common Name DAYTON STP
Street Address 416 FERRY STREET
City DAYTON

Zip Code 97114

County YAMHILL

DEQ Region WR

Primary SIC Code 4952

Facility Type Description SEWERAGE SYSTEMS
Latitude 45,1899

Longitude -123.07

Permit Type NPDES-DOM-Db
Permit Description Sewage - less than 1 MGD with lagoons
Category DOM

Class MINOR

Start Date 11/3/1999
Expiration Date 12/31/2009

Active Permit True

UIC Facility False
Administrative Agent Salem Office

Last Action Date 6/24/2009

Last Action Description
Permit Writer

Compliance Inspector
DMR Reviewer

Permit Applica‘cion Number
EPA Number

Admin extended

Hamlin
Hamlin
971513
OR0023639

http://www.deq.state.or.us/wq/sisdata/facilityID.asp?facilityidreq=23458 12/9/2009



Oregon DEQ: Water Quality - Water Quality Assessment - Oregon's 2004/2006 Integrate... Page 1 of 4

~
=

DEQ Oregon Department of Environmental Quality

Oregon DEQ: Water Quality - Water Quality Assessment - Oregon's 2004/2006 Integrated Report Database

12/9/2009 4:28:51 PM

Oregon's 2004/2006 Integrated Report

To select new search criteria click here - DO NOT USE THE BACK ARROW

(Page 1 of 1)

Refresh Report

Show All Records

Records per page: 100

Tookup LASAR Tink to LASAR ]
Station data |

Web

Watershed Name Criteria Beneficial Status Assessment: [Data
4th Field LLID Uses Year Source]
HUC River Mile Action Supporting
Record Data
ID
YAMHILL Yambhill River Fall/Winter/Spring Reservoir, Aesthetics Cat 4A: 2004 TMDL
17090008 1229962452299 a river, Fishing Water No status Approved:
16917 0to 11.2 estuary, Livestock quality change 3/16/1992
non- watering limited, 2004 Data: